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Fattori di rischio

- Vita sedentaria

- Eta

- Obesita

- Fumo

- Disordini del sonno
- Depressione, ansia

- Lavori manuali




Forme prevalentl

- LBP

- Dolore cervicale

- Osteoartrite

- Artrite reumatoide

- Dolore alla spalla
Fratture, slogature

Componente neuropatica
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The Revised IASP definition of pain: concepts, challenges, and
compromises

Srinivasa N. Raja'"", Daniel B. Carr2, Milton Cohen?, Nanna B. Finnerup?, Herta Flor®,
Stephen Gibson®, Francis Keefe’, Jeffrey S. Mogil®, Matthias Ringkamp®, Kathleen A.
Sluka'?, Xue-Jun Song'!, Bonnie Stevens'2, Mark Sullivan'3, Perri Tutelman'4, Takahiro
Ushida'®, Kyle Vader1®

attempt could serve no useful purpose” [23]. Merskey, the chair of the IASP Subcommittee
on Taxonomy, recognized that pain was “a psychological concept and not a physical
measure” and that the experience of pain had to be distinguished from noxious stimulation




international use [28,33]. As a result of this work, the new edition of the International
Classification of Diseases (ICD-11), which the WHO adopted in 2019, includes a chronic
pain classification for the first time. In the coming years, ICD-11 will be adopted in several

Pain: An aversive sensory and emotional experience typically caused by, or resembling that
caused by, actual or potential tissue injury.

Notes:

. Pain is always a subjective experience that is influenced to varying degrees by
biological, psychological, and social factors.

. Pain arLd nociception are different phenomena: the experience of pain cannot be
reduced to activity in sensory pathways.

. Through their life experiences, individuals learn the concept of pain and its
applications.

. A person’s report of an experience as pain should be accepted as such and
respected.

. Although pain usually serves an adaptive role, it may have adverse effects on
function and social and psychological well-being.

Verbal description is only one of several behaviors to express pain; inability to

animal experiences pain.
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The best treatment option(s) for adult and CQ.,
elderly patients with chronic primary -
musculoskeletal pain: a protocol for a
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The ICD-11 defines chronic primary musculoskeletal
pain (CPMP) as chronic pain in the muscles, bones, joints,
or tendons that is characterized by significant emotional
distress (i.e, anxiety, anger, frustration, and depressed
mood) or functional disability. CPMP poses a major prob-
lem of public health, considering its high prevalence and
refractory nature [11]. Low back pain and neck pain con-
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Management of Musculoskeletal Pain: An Update
with Emphasis on Chronic Musculoskeletal Pain
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Common problems in MSK

- Overuse of imaging
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General recommendations for Musculoskeletal pain
Mmanagement

- Patient’s education (non pharmacological strategies)
- Comprehensive patient assessments
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5. If other modalities are ineffective, consider
the prescription of opioids by comprehensive
assessments and screening for opioid abuse,
the effectiveness of long-term opioid therapy,
monitoring for adherence and side effects,
and discontinue opioids because of lack of
response, adverse effects, and abuse [24].
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Fig. 2 Updated WHO ladder system
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Table 1 Summary of the non-opioid analgesics

Drug Roure Dase Durarion Comments
Aceraminmphen BTV 10-15 mg'kg {average  6-8h Analgesic, anti-pyretic
(paracetamal) g Has 2 wide safety masgin
140, 541 Used for 5 wide range af l:u.in:l"u.l
carditions and in all age groups
Chverdose may cause Iul:u.lil: raxiciry
NSAIDs: non-selecrive [36, 40, 43]
Ibuprofen L 400 mg d=ti b Analgesic, anti-infammarory
Lornoxicam {noc POy B mg Bh Effecrive for mild-to-moderate pain
available in the I Maximam dai.lr f:ﬂ]u'l.!; effect 1o n.nn]sen'.:
USA) dese {eecrTic upset, renal d::.r:ﬁ.mn:inm.
We2dmg  nrsindicased in broachial asthma
Nn.l:!mnn L 250=50 mg, -2 h “Incresse illumpeml:ire blul:l:ins
Ketorolac v 15-30 mg 6h
Diclofenac Tapical 1% Gel: 2-4 p max Ceel: =6 b Effective uEEinJh far astecarthriric pair.
or 112 31 pidayibody ar Parch: 12 k Parch used for acute sprains and strains
1.3% B g/day/joine Tapical formuolation limies syscemic side
Pacch: 180 mg effeces
Selective COX-2 inhibirors (COXIBs) [37, 43, 45]
Celecoxib L 200400 mg, 12-24 k .l’innlge:il:. .u'ui-:inl:hrn:nﬂ.n:q,r
Parecaxib [moo v 20=-40 mg 12 h Effecrive for mild-to-moderate pain
ml‘“’ in the Selective COX.2 inhibitars, fewer gastric

side effects. Renal dysfuncrion
Mat recommended in cardiac and



Table 2 Summary of the commonly used opioids

PO Rowte Drose (user IDMurarion Comments

Marphine PO 15-60 mg 45 min 4-5h Poar oral patency
[44, 78] M W40 45min  #-12h  Hisamine release (4]
Conin Sedarion, N/V
Iv 5-15 mg Wmin 354 g dencesion
Active meabelites may acoamulaee
in renal failure
Fentanyl Sublingual  100-400 meg 5-10min  60min  Rapid onset, shor duration
[40, 78] Respiratory depressian-+
IV 5=150 mcg 3-5 min 3060 min  Very :rq:id onzer, shioer duration
Berter used by PCA
Respiracory depression
TS 25-100 mecg 17=24 h 72 h Moo suimable for acute pain

Main indication in cancer pain
Meperidine IV 50-100 mg Wmin  3-4h  Effective for visceral pain
[F'"i"i'di"“:' Laovw ml-m]' pmﬁ]:. [, more M
[40. 7] High addicion Lishilicy,
newratoaic metabalice
{norpechiding) in renal
Emipairments
D:Tnud-une PO 5=10 mg [ S=10min 3-d k Good aral n.rulgui.n:
[40. 7] Effective for incident pain
PO 10=20 mg 15=30min #=12h Giood oral D.I'Hhi.l:
CR (Oxyconsing Rapid enser, long daration
Effective for visceral and
neurapathic pain

Lem NV

Feespirarory depression
Rapid cnset, long duration




Table 2 continaed

P LOLT Rouwte Dhoze

Onser  Dhuracion

Comments

Tramadol o]
[40, 55, 54] o

50-200 mg
50100 mg

Codeine PO M-60 mg
[40, &0

40 min

4=t h

10-13min 3-4h

4% min

F-dh

Weak opioid, with addigonal
effects on norsdrenergic and
SECOTONECFIC Sysems

Has an active merabalite

Effective for moderate Pa.in

Used in MSK E' when ather
m:l#u are contraindicared or

F

L

Kide effecrs includes: concerns af
addicrion, N/

Weak opicid. It is inacrive
pro<dnug converred in che liver
o morphine by the enzyme
CYP2IM

Kedarian, MN/V+4+4

High sde effect profile

'I'I'lennlr.:! 2] Codeine 05=-1k d=t b Effecrive far mild-to-moderate
30-60 mg + paraceramol pain
W0 = DM meg, isks nfnpiniﬂ sddicrion, abuze




Table 3 l".u.rnmn.q.rn:l"du id..'punn'l:.:mlr_mu

Antidepressancs [40, 85, 66]
Amitripeyline Py 10=150 mg X4 h Tricydlic antidepressants
Nnn:ri.pq,l:li:u Py 25=110 mg, T4 h Mlinlr used for nu:mpn.r]'lil: Pﬂ.i:l'l..
fibromyalgia
Side effecrs: drowsiness .lrl.l:idml.in:rsil:
acticns

Daloxetine PO Elmg Mh SMRls

h‘[u’nlf uzed for :I'I.ELI:I'-I:IP'I:I'L‘it pain, FINM,
fibromyalgia, A

Mor sedarive, bur comees nouses

Crahapenitin PO X040 mg  TID Anticonvulsants
Pregabalin PO 75-3M0mg BID Firse-line treatment of ME&H’: E

May be used for pain
Cawse: drowsiness and sedarion
Carbamazepine PO 400-13H0mg 24 h Used for erigeminal neuralgia

It hax a narrow cherapeuric index: bver
roxicicy, zkin reacrion. nlr_'rw AriEmia

Others
Dexameshasone POV =B mg =12k Corricosreroids
[51] Iy Improves analgesia and reduces opiaid

Prednisolone BID FeqUErEmEnis
(1] * Reduces PONV
Lidocaine 12h an First-line creatmene bocalized nmm_paﬂﬂn:

Kelecrive cazes of MSK E’

Capsaicin [74] T Analgesia cocurs within few days Peripheral newsopachic pain and FHN
and may lasz for few months

Burning or irching sensarion



Clinical Practice Guidelines for Pain Management in Acute
Musculoskeletal Injury

Joseph R. Hsu, MD,* Hassan Mir, MD,f Meghan K. Wally, MSPH,* and Rachel B. Seymour, PhD,*
the Orthopaedic Trauma Association Musculoskeletal Pain Task Force

TABLE 2. Pain Medication Recommended Taper* Following a Major Musculoskeletal Injury Procedure (eg, Operative Fixation of
Long Bone or Complex Joint Fracture, Extensive Soft Tissue Injury or Surgery, etc.)

Status Opioeid Nonopioid

Inpatient Oxycodone/acetaminophen Ketorolac 15 mg IV q 6 h % 5 doses, followed by ibuprofen
5 mg/325 mg 1 tab po g 4 h PRN moderate pain 600 mgpog8h
5 mg/325 mg 2 tabs po q 6 h PRN severe pain Gabapentin 100 mg 1 tab po TID
(hold next acetaminophen scheduled dose) Scheduled acetaminophen 500 mg pogq 12 h
Hydromorphone 1| mg IV q3 h
PRN for severe breakthrough pain

Postdischarge
Week 1 (at Oxycodone/acetaminophen Ibuprofen 600 mg po q 8 h x 7 d (Rx given)
discharge) 5 mg/325 mg 1 tab po q 4 h PRN Gabapentin 100 mg 1 tab po TID x 7 days (Rx given)
Dispense #42 (1 time Rx, no refills) Scheduled acetaminophen 500 mg po gl2 h % 7 d (can increase as combined
opioid analgesic decreases)
Hydrocodone/acetaminophen NSAIDs PRN as directed

5 mg/325 mg or ramadol 50 mg (only if Gabapentin if necessary (up to 1800 mg/d)
necessary—3 Rx Max)

Week 2 I tab po g4 h PRN Scheduled acetaminophen 500 mg po ql2 h (can increase as combined opioid

Dispense #42 analgesic decreases)

1 tab po g6 hours PRN Scheduled acetaminophen 1000 mg po ql2 h (can increase as combined opioid
Dispense #28 analgesic decreases)

1 tab po g8 hours PRN Scheduled acetaminophen 1000 mg po g8 hours (can increase as combined opioid
Dispense #21 analgesic decreases)

NSAIDs PRN as directed

Acetaminophen PRN as directed
Gabapentin if necessary (then wean) 2019




Clinical Practice Guidelines for Pain Management in Acute
Musculoskeletal Injury

Joseph R. Hsu, MD,* Hassan Mir, MD,} Meghan K. Wally, MSPH,* and Rachel B. Seymour, PhD,*
the Orthopaedic Trauma Association Musculoskeletal Pain Task Force

TABLE 3. Pain Medication Recommended Taper* Following a Minor Musculoskeletal Injury Procedure (eg, Operative Fixation of
Small Bone or Simple Joint Fracture, Minimal Soft Tissue Injury or Surgery, etc.)

Status Opioid Nonopioid
Postdischarge
Week 1 Hydrocodone/acetaminophen Ibuprofen 600 mg po q 8 h x 7 d (Rx given)
5 mp/325 mg or tramadol 50 mg Gabapentin 100 mg | tab po TID x 7 d (Rx given)
1 tab po q 6 h PRN Scheduled acetaminophen 1000 mg po gl2 h (can increase as
Dispense #28 (1 time Rx, no refills) combined opioid analgesic decreases)
Hydrocodone/acetaminophen NSAIDs PREN as directed
5 mp/325 mg or tramadol 50 mg (only if Gabapentin if necessary (up to 1800 mg/d)
necessary—2 Rx Max)
Week 2 1 tab po q 8 h PRN Scheduled acetaminophen 1000 mg po g8 hours (can increase as

Dispense #21 combined opioid analgesic decreases)

I tab po ql2 h PRN Scheduled acetaminophen 1000 mg po g8 hours (can increase as
Dispense #14 combined opioid analgesic decreases)

NSAIDs PRN as directed
Acetaminophen PRN as directed




Clinical Practice Guidelines for Pain Management in Acute
Musculoskeletal Injury

Joseph R. Hsu, MD,* Hassan Mir, MD,} Meghan K. Wally, MSPH,* and Rachel B. Seymour, PhD,*
the Orthopaedic Trauma Association Musculoskeletal Pain Task Force

TABLE 4. Pain Medication Recommended Taper* Following a Nonoperative Musculoskeletal Injury (eg, Closed Management of
Injury, Laceration Repair, etc.)

Injury Category Opioid Nonopioid
Minor injury (eg, small bone fracture, Tramadol 50 mg (only if necessary—2 Rx Max) NSAIDs PRN as directed
sprain, laceration, efc.) | tab po q 6 h PRN Scheduled acetaminophen 1000 mg po g8
Dispense #20, then #10 hours, then PRN as directed
Major injury (eg, large bone fracture, Hydrocodone/acetaminophen 5 mg/325 mg or tramadol 50 mg  NSAIDs PRN as directed
rupture, efc.) {only if necessary—2 Rx Max) Scheduled acetaminophen 1000 mg po ql2 h,
I tab po q 6 h PRN then PRN as directed

Dispense #20, then #10

| i PRSP [ S PR S [ T (———




TABLE 1. Best Practice Recommendations* for Alleviation of
Acute Pain After Musculoskeletal Injury

Category Recommendations
Pain medication strategies Use E.-!II'.-!IA MMA may mnludr: NSAID;,

Prescnbe the lowest effective immediate-
release opioid dose for the shortest

period possible.
Do not use muﬂad—rclcasn ioids.
Consider local or re block
ancsthesia as part of the postoperative
multimodal regimen.

Cognitive stralegies Discuss alleviation of pain, expected
recovery course, and patient
experience al all encounters.

Connect patients with pain that is greater
or more persistent than expected and
patients with substantial symptoms of
depression, anxiety, or posttraumatic
stress or less effective coping strategies
{greater catastrophic thinking and
lower self-efficacy) to psychosocial
interventions and resources.

Consider using strategies for optimal
mindset such as aromatherapy, music
therapy, or approaches based on
cognitive behavioral therapy.

Physical strategies Use immobilization, ice, and elevation
appropriately.

Consider the use of TENS units.

Consider the use of cryotherapy units.




Clinical Practice Guidelines for Pain Management in Acute
Musculoskeletal Injury

Joseph R. Hsu, MD,* Hassan Mir, MD,f Meghan K. Wally, MSPH,* and Rachel B. Seymour, PhD,*
the Orthopaedic Trauma Association Musculoskeletal Pain Task Force

Combination Pharmaceutical Strategies

Multimodal Analgesia

e The panel recommends the use of multimodal analgesia
(MMA) as opposed to opioid monotherapy for pan control
(strong recommendation, moderate-quality evidence).

e The panel recommends the use of periarticular injections as
an adjunct to pain management that improves pain control
postoperatively (strong recommendation, moderate-quality
evidence).

e The panel cannot recommend specific MMA regimens at

this time without further scientific evidence. MMA should

be tailored to patients” injuries and medical comorbidities

(strong recommendation, very low—quality evidence).




BM) Open Opioid prescribing for chronic
musculoskeletal pain in UK primary

care: results from a cohort analysis of
the COPERS trial

Tomi Ashaye,' Natalia Hounsome,? Dawn Carnes,? Stephanie J C Taylor,”
Kate Homer,2 Sandra Eldridge,? Anne Spencer,® Anisur Rahman,* Jens Foell,2
Martin R Underwood,® on behalf of the COPERS Study Team (ISRCTN 24426731).

‘Few things a doctor does are more important
than reﬁving pain ... painis suul_dﬂstr;:-}'ing. 1

These words from Marcia ﬁngen, former
editor in chief of the New England Medical
Journal, succinctly illustrate the therapeutic
need for pain relief. However, prescribers




BM) Open Opioid prescribing for chronic
musculoskeletal pain in UK primary

care: results from a cohort analysis of
the COPERS trial

Tomi Ashaye,' Natalia Hounsome,? Dawn Carnes,? Stephanie J C Taylor,”
Kate Homer,2 Sandra Eldridge,? Anne Spencer,® Anisur Rahman,* Jens Foell,2
Martin R Underwood,® on behalf of the COPERS Study Team (ISRCTN 24426731).

the UK. Pain is the main symptom of many
musculoskeletal conditions and it is closely
associated with depression, anxiety, fatigue
and sleep deprivation. The WHO recognises
chronic musculoskeletal pain as a global
priority and aims to better alert nations to the
health and economic costs brought about by
musculoskeletal conditions.”
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Figure 2 Network plot showing coprescribing of opioids for 132 patients. Patients are indicated by blue circles with numbers,
which are linked to prescribed opioids (yellow circles). The size of the circles is proportional to the number of prescribed
obnioids.




Open Access Research

BM) Open Opioid prescribing for chronic
musculoskeletal pain in UK primary

care: results from a cohort analysis of
the COPERS trial

Tomi Ashaye,' Natalia Hounsome,? Dawn Carnes,? Stephanie J C Taylor,”
Kate Homer,2 Sandra Eldridge,? Anne Spencer,® Anisur Rahman,* Jens Foell,2
Martin R Underwood,® on behalf of the COPERS Study Team (ISRCTN 24426731).

People receiving strong opioids People receiving weak opioids
Prescription characteristics n=231 n=182

Annual number of prescriptions 2332 287

Average number of prescriptions a year (SD) 10(9) 5(5)

Average cost per patient receiving >3 prescriptionsa  £236 £40
year




BM) Open Opioid prescribing for chronic
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Kate Homer,2 Sandra Eldridge,? Anne Spencer,® Anisur Rahman,* Jens Foell,2
Martin R Underwood,® on behalf of the COPERS Study Team (ISRCTN 24426731).

an opiate dmg.” The UK guidelines on chronic pain
management for peu[ﬂe with low back pain and osteo-
arthritis' ' recommend weak opioids as a second-line
treatment when the first-line medication (non-steroidal
anti-inflammatory drugs, paracetamol or cyclo-oxy-
genase-2 inhibitors) is ineffective or not tolerated. Strong
opioids are to be only prescribed for unremitting cases
and even then for short-term use only, stepping p:':Ltients
down to weaker opioids as appropriate, or removing alto-
gether if not effective.'”




Sleep Medicine Reviews
Volume 65, October 2022, 101672

ELSEVIER

The short-term effects of opioid and
non-opioid pharmacotherapies on
sleep in people with chronic low
back pain: A systematic review and
meta-analysis of randomized
controlled trials

James M. Puterflam 2 ® €, Julian J. Comis ? ¢, Qianwen Lan ® ¢, Chen Liu ® ¢,
Adam J. Lipschitz ?, Ronald R. Grunstein ® P 9, Paulo H. Ferreira ® 1,
Christopher J. Gordon ??1 o =

Opioid therapies significantly improved sleep quality (SMD = 0.27,
95% CI: 0.17-0.36) and reduced sleep disturbance (SMD = 0.32, 95%
Cl: 0.25-0.40) compared to placebo-control. These findings show a
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Trends in long-term opioid prescribing in primar;
care patients with musculoskeletal conditions: an

observational database study

John Bedson®*, Ying Chen?, Richard A. Hayward?, Julie Ashworth?, Kate Walters®, Kate M. Dunn?,
Kelvin P. Jordan?

Guidance from the World Health Organisation and the UK
National Institute for Health and Care Excellence (NICE)
suggest using opioids as part of a stepped approach fo
controlling MSK pain."™®°" This advice advocates incremental

1&£,:31

patients. Indeed, guidelines suggest using opioids if
alternative prescribing strategies have failed, which might
prompt doctors to use opioids in patients in whom pain has
been difficult to control.'® 2" However, the increasing incidence

Guidelines that are now being incorporated into normal prac-

tice*® need to ensure clear messages around appropriate use of
opicids, including the correct dosage and indications for

continued use. Regular review would also ensure that opioid
use is only continued when necessary, reducing the potential for
addiction and side effects.
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F THE MEDICATION CATEGORIES DIS-

1ssed (opioids, paracetamol, NSAIDs,
muscle relaxants, antibioties, and
antidepressants), only NSAIDs (selec-
tive and nonselective) showed benefits
(when compared with placebo) in both
acute and chronie LBP. Like paracetamol,

Medications for Treating Low Back
Pain in Adults. Evidence for the Use
of Paracetamol,
Anti-inflammatories, Muscle Relaxants,
Antibiotics, and Antidepressants:
An Overview for Musculoskeletal Clinicians

Opioids, Nonsteroidal

Given the uncertain evidence of ben-
efits (TABLE 1) and risk of harms (TABLE 2),
practice guidelines may need to be updat-
ed to reflect the current evidence for each
medication type. In general, medicines
should not be used s the sole treatment
Tor pain, but rather combined with 5EE+
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OVERVIEW OF PAIN AND FuncrioNn OurcoMES FOR EACH MEDICATION

COMPARED WiTH CONTROI

Medication Scale* Follow-up Type LBP Type MD (95% C1) Trials (n)  Quality of Evidence
Pain
Paracetamof ¥ 0100 <2 weeks Acetaminophen Acute 15(-13,43) 1(1520) High
NSAIDs™ 0100 <3 weeks Nonselective NSAIDs Acute -73(~110, -36) 4(815) Moderate
Nonselective NSAIDs Chronic =60 (-110.~10) 4(847) Low
Selective NSAIDs Chronic -01(~136, -47) 2(507) Low
Opioids’
Single ingredient 0-100 <3 months Mix Chronic -101 (<12.8, ~74) 13(3419) Moderate
Combination opioid and 0100  =3months, <12months  Tramadol plus paracetamol Chwonic 119 (~19.3, ~4.4) 2(501) Moderate
simple analgesi:
Muscle relaxants” 0100 <2 woeks Nonbenzodiazepine Acute 77 (-121,-33) 16 (4546) Very low
Berzodiazepine Acute 20(-98,138) 1(112) Moderate
Antispastic Acute ~16(~153, 12.]) 1(103) Low
31013 weoks Nonbenzodiazepine Acute 06(-45,57) 3(612) Moderate
Benzodiazepine Acute ~10(~104,84) 1(103) Low
Antispastic Acute 40(-72.157) 1(%9) Moderate
Antispastic Chonic 54 (-137.29) 1(80) Vry low
Antibiotics* 0100 100 days Amoviclintlavulanate Cheonic 130 1(144) :
12 months Amaxicilntlavulanate Chronic 260 1(144)
12 months Amaxicillin Chwonic ~08(~16,00) 1(180) :
Antidepressants” 0100 10 days to 6 months Mix Chwonic -43(-62, -25) 16 Low
FRunction
Paracetamor’ 0100 <2 woeks Acetaminophen Acute -19(~48,10) 1(1652) High
»2 weeks to <3 months Acute 04(-17.25) 1(1652) High
NSAIDs*» 024 <3 weeks Selective NSAIDs Acute -20(-29,-12) 2(437) High
410 16 weeks Mix Chronic -0.85(-1.3,-04) 4(1161) Low
Opioids’ 0100 2 wooks Tamadol Chronic -6.3(-12.2,-0.3) 1(103) Very low
Muscle relaants” 0100 <2 woeks “Norbenzoatzepine Acute -33(-73.0) 7(2438) Very low
Nonbenzodiazepine Moced -192 (=277, -107) 1(329) Low
Benzodiazepine Acute 00(-132,132) 1(12) Low
Antispastics Acute 20(~156, 196) 1(103) Low
31013 weeks Nonbenzodiazepine Acute 4,3(=14,101) 2(422) Moderate
Benzodiazepine Acute 69 (-12., ~17) 1(103) Moderate
Antispastics Chwonic -32(-83,18) 1(80) Very low
Antiblotics®™ 024 100 days Amaxicilintlavulanate Chironic -35 1(144) .
12 months Amaoxicllintlavulanate Chionic -70¢ 1(144)
12 months Amaxicillin Chwonic -23(-42,-04) 1(180) .
Antidepressants 0100 10 days to 6 months Mix Chwonic <1.3(~10,~16) 6 Low

1A 2 oal o~
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Guidelines

Responsible, Safe, and Effective Prescription of
Opioids for Chronic Non-Cancer Pain: American
Society of Interventional Pain Physicians
(ASIPP) Guidelines

Laxmaiah Manchikanti, MD, Adam M. Kaye, PharmD, Nebojsa Nick Knezevic, MD, PhD,
Heath McAnally, MD, Konstantin V. Slavin, MD, Andrea M. Trescot, MD, Susan Blank, MD,
Vidyasagar Pampati, MSc, 5alahadin Abdi, MD, PhD, Jay 5. Grider, DO, PhD, Alan D. Kaye, MD,
PhD, Kavita N. Manchikanti, MD, Harold J. Cordner, MD, Christopher G. Gharibo, MD, Michael
E. Harned, MD, Sheri L. Albers, MD, Sairam Atluri, MD, Steve M. Aydin, DO, Sanjay Bakshi, MD,
Robert Barkin, MBA, PharmD, Ramsin M. Benyamin, MD, Mark V. Boswell, MD, PhD, Ricardo
M. Buenaventura, MD, Aaron K. Calodney, MD, David L. Cedeno, PhD, Sukdeb Datta, MD,

10.7.1 Recommendation

Opioid therapy must be started with short-acting
opioids and should be maintained with low doses due
to adverse consequences related to moderate to high
dose opioid therapy.

(Evidence: Level II; Strength of Recommendation:
Moderate)




Mational Institute for
NICE Health and Care Excellence NICE

guideline

Low back pain and sciatica
in over 16s: assessment and
management




Pharmacological management of low back pain

1222

12.23

1.2.24

1.2.25

1.2.26

Consider oral NSAIDs for managing low back pain, taking into account
potential differences in gastrointestinal, liver and cardio-renal toxicity,
and the person's risk factors, including age. [2016]

When prescribing oral NSAIDs for low back pain, think about appropriate
clinical assessment, ongoing monitoring of risk factors, and the use of
gastroprotective treatment. [2016]

Prescribe oral NSAIDs for low back pain at the lowest effective dose for

the shortest possible period of time. [2016]

Consider weak opiocids (with or witho

ut paracetamol) for managing acute
pain only IT an MNaAlD o rair d Nno clerated or

been ineffective. For guidance on safe prescribing of opicids and
managing withdrawal, see NICE's guideline on medicines associated with

dependence or withdrawal symptoms. [2016]

Do not offer paracetamol alone for managing low back pain. [2016]




1.2.27

1.2.28

1.2.29

1.2.30

Do not routinely offer opioids for managing acute low back pain (see
recommendation 1.2.25). [2016]

Do not offer opioids for managing chronic low back pain. [2016]

Cio not offer selective serotonin reuptake inhibitors,
serotonin-norepinephrine reuptake inhibitors or tricyclic antidepressants
for managing low back pain. [2016]

Do not offer gabapentinoids or antiepileptics for managing low back pain.
[2016, amended 2020]
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Background: Opioid use for chronic non-cancer pain (CNCP) is complex. In the
absence of pan-European guidance on this issue, a position paper was commissioned
by the European Pain Federation (EFIC).




3.1 | Good clinical practice statements and
recommendations

3.1.1 | Part 1: Role of opioids in the
management of chronic noncancer pain

2. When to consider opioids. We suggest considering a
trial of opioids if established non-pharmacoelogical treat-
ments and established non-opioid analgesics are:

1. Optimization of non-opioid treatment. Before consid-
ering opioid treatment, we ﬁm: suggest optimizing non-
pharmacological treatments (e.g. exercise, physiotherapy,
psychological therapies) and considering non-opioid an-

algesics. Weak recommendation, strong consensus (16/16; o Not effective and/or

11/11). o Not tolerated and/or
Comment: Optimization of non-pharmacological e Contraindicated

therapies should include interdisciplinary multimodal o Not available

pain therapy (Kaiser et al., 2017) — if available — and
— in selected patients — invasive procedures such as

nearomodulation.

1. Measures prior to opioid initiation

1.1 Case history and clinical status: General case history
(including previous substance use disorder), pain-related
case history and the physical and psychological status of the
patient should be considered and documented. Good clinical
practice statement. Strong Consensus (17/17; 17/17).




1.2 Screening for mental disorders: The physician who
15 thinking about opioid prescribing should consider docu-
mentation of psychosocial case history and screening for cur-
rent and/or past psychiatric disorders. Good clinical practice
statement. Strong Consensus (17/17; 17/17).

1.4 Therapeutic_goals. Physicians prescribing opioids
should consider setting individual and realistic therapeutic
goals together with the patient. Good clinical practice state-
ment. Strong Consensus (17/17; 17/17).

1.5 Patient information: Physicians prescribing opioids
should consider providing patients with information by
means of documented oral or written communication, includ-
ing information on traffic and workplace aspects relevant to
the patient (and potentially to the family and/or caregiver).
Good clinical practice statement. Strong Consensus (17/17;
17/17).




5, Tnitial dose adjustment phase (8-12 weeks)
, a. Start slow, go slow
1.6 Titration and driving safety: Physicians prescribing b. Monitor and treat side effects if needed
opioids should consider informing patient of national legal c. Find the optimal dosage (predefined treatment goals met; no

regulations regarding driving during the titration phase or ) mm}“ﬂh"ﬂ'?“ﬁﬁﬂahlﬂ side effects)
. . . Discontinue i
when their dose is changed and to document the informa- (T PredetneT Soaent goals not .

tion in the chart. Good clinical practice statement. Strong (ii) Intolerable/ ohle side effects

6. Long-term EE'ﬂi:l ﬂmraEE (=12 weeks)
a. Regular assessments (at least every 3 months)
b. Assess four A's: Activity, analgesia, aberrant behaviour,

adverse effects
The daily dosages in the long-term open label exten- ¢. Promote non-pharmacological therapies
sions studies were as follows: Buprenorphine transdermal d. Continue if

(540 pg/h; average 14 pg/h); Hydromorphone (8-32 mg/d; (i} Stable dosage

average 17 mg/d); Morphine (Maximum 90 mg/d, half of the A b il il L S b )
patients used <60 mg/d); Oxycodone: 20-140 mg/d (mean il

dosages in studies 44 mg/d); Tapentadol (100-500 mg/d; av-
erage 368 mp/d) (Bialas et al., 2020).

(iii) tolerable/manageable side effects

{iv) No signals of non-medical use of prescribed opioids

e. Discuss tapering/drug holiday after 6 months with the patient

f. Discontinue if

(i} Dose escalation

{ii) Loss of improvement of daily functioning and of pain
reduction

(iii) tolerable/manageable side effects

{iv) Signals of non-medical use of prescribed opicids







Si calcola che circa il 12% dei pazienti ha un dolore cronico correlato ad una diagnosi oncologica; nel rimanente 88%

(per lo pit di donne e di eta compresa tra i 35 ed i 45 anni), il dolore & causato da malattie muscolo-scheletriche ed
I . ' B B B s S o s ey

Mell'ambito delle terapie farmacologiche, i farmaci oppiacei rappresentanc spesso una cpzione terapeutica fondamentale

nell'ambito di un percorso di cura individualizzato e multimodale per il trattamento del dolore, la cui assunzione, in

| farmaci oppiacei sono infatti caratterizzati da un’ampia variabilita di risposta individuale che in taluni casi pud portare

anche ad un elevato rischio di gravi effetti collaterali *. E' dunque fondamentale una titolazione del farmaco attenta




QUINDI? * q

NON SONO UNA PANACEA

- Pazienti selezionati e ben studiati

- Titrazione

- Per un tempo contingentato

- Controlli ravvicinati

- Come parte di un trattamento multimodale e multidisciplinare




CAMBIARE LINGUAGGIO

- Modello biopsicosociale
- Riempire la distanza tra segno e significato
- Multidisciplinarita
-  Multimodalita

- Relazione come momento di cura

Formazione
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